

APPLICANT: GLOMA, C.I.R. DE PINTURAS ECOLOGICAS,LDA DATE OF EMISSION: 14/10/2014
RUA 10 DE JUNHO, 36
4485-010 AVELEDA - VILA DO CONDE

For the attention of Marisa Mota

SAMPLE DESCRIPTION: Molas Pintadas
1 - 1 woven with springs
DATE OF RECEPTION: 29/07/2014
TEST PERFORMED BETWEEN DATES: 29/07/2014 and 14/10/2014
WORK DAYS: 55
REQUEST: Tests performed in accordance with SUPPLIER'S TEST REQUEST specification

NOTES: At 2014/10/14 was added legend of the grey scale, used for grade the test.
This report replaces the report no. PRTT00003317 dated on 2014-08-05 and must be used instead of it.

Samples

Test	1
APPEARANCE ASSESSMENT FOR ARTICLES AND GARMENTS	NC

M = Meet buyer's requirement; NM = does not meet buyer's requirement; NR = Not requested; NA = Not applicable; NC = No comment; SC = Still continues
- Test results relate only to submitted items. The report shall not be reproduced except in full, without the written approval of Labtest Portugal.
- Tests marked by (*) are not included in the scope of IPAC accreditation for this Laboratory.
- Tests marked by (‡) have been sub-contracted by Labtest Portugal to an accredited laboratory.
- Tests marked (*‡) are not included in the scope of IPAC Accreditation and have been sub-contracted by Labtest Portugal to an accredited laboratory.
Consult our terms and conditions on <http://www.intertek.pt/termos-e-condicoes/>.

Textiles Laboratory Manager
ana.morgado@intertek.com



L0605
Ensaíolos

Labtest Portugal - Testes Laboratoriais, Lda.

Rua Antero de Quental, 221 Sala 102 - 4455-586 PERAFITA - Matosinhos
Tel.: (351) 22 999 80 80 - Fax: (351) 22 999 80 81

Test Method	Results	Requirements
-------------	---------	--------------

APPEARANCE ASSESSMENT FOR ARTICLES AND GARMENTS

IHTM007: Feb/2012

Sample: 1

APPEARANCE ASSESSMENT

Colour change	4-5 (All colours)*
Detachment of fastenings and trims	Not detached
Test Conditions	Type of machine: A Washing procedure: 9N, 90° (3 Washes) Drying procedure: Line Dry Detergent used: ECE + Sodium Perborate + TAED Total dry mass (kg): 2 Ballast used: 100% polyester Note (*): Grey scale: grade 5 (No change) to grade 1 (Very significant change)

